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TEST RESULT CERTIFICATION
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Address ........cccceeeiieeiiiieenne, . 1975 E. Sunrise Blvd., Suite 400,Fort Lauderdale, United States
Manufacture's Name............. . Skycom Telecommunications Co., Limited
AdAreSS ....oovvevveereeeieeeeeiee, . Rm604, East Block, Shengtang Bldg., No.1, Tairan 9 Rd.,

Chegongmiao, Futian District, Shenzhen, China
Product description

Product name .........cccccccoo... . LTE smart phone

Model and/or type reference .: V.40R

Series Model.......ccccccceeeenennn. © N/A
Standards ........ccceeviviiennennn. . FCC Part15.247
Test procedure ..........cceevvevvvvnnnnn. ANSI C63.10-2013

This device described above has been tested by STS, and the test results show that the equipment
under test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested
sample identified in the report.

This report shall not be reproduced except in full, without the written approval of STS, this document
may be altered or revised by STS, personal only, and shall be noted in the revision of the document.
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Partl5 (15.247) , Subpart C
Stanc!ard Test Item Judgment Remark
Section
15.207 Conducted Emission PASS
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b)
(reference KDB 558074 Peak Output Power PASS
do5 v02. /9.1.2)
15.247 (¢) Radiated Spurious Emission PASS
15.247 (d) Conducted Spurious Emission PASS
15.247 (e) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
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1.1 TEST FACTORY

Shenzhen STS Test Services Co., Ltd.
Add. : 1/F,, Building B, Zhuoke Science Park, N0.190,Chongqging Road,
Fuyong Street, Bao’an District, Shenzhen, Guangdong,China

CNAS Registration No.: L7649;
FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y £ U , where expended uncertainty U is based on
a standard uncertainty multiplied by a coverage factor of k=2 , providing a level of confidence

of approximately 95 %,

No. | Item Uncertainty

1 Conducted Emission (9KHz-150KHz) +2.88dB

2 Conducted Emission (150KHz-30MHz) +2.67dB

3 RF power,conducted +0.70dB

4 Spurious emissions,conducted +1.19dB

5 All emissions,radiated(<1G) 30MHz-200MHz +2.83dB

6 All emissions,radiated(<1G) 200MHz-1000MHz +2.94dB

7 All emissions,radiated(>1G) +3.03dB

8 Temperature +0.5°C

9 Humidity +2%

Shenzhen STS Test Services Co., Ltd. iu Tok:0755-JEU062AN. Foxc 07SSI6HIEIT7_Mitp:/jwanstsappcom  Evmalk sy@uiiapp.com
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment LTE smart phone
Trade Name VSN

Model Name V.40R

Series Model N/A

Model Difference N/A

The EUT is a LTE smart phone

Operation 802.11b/g/n 20: 2412~2462 MHz
Frequency: 802.11n 40: 2422~2452MHz

Modulation Type: |CCK/OFDM/DBPSK/DAPSK
802.11h:11/5.5/2/1 Mbps

. Bit Rate of 802.119:54/48/36/24/18/12/9/6Mbps
Product Description Transmitter 802.11n(20/40MHz):300/150/144.44/130/
117/115.56/104/86.67/78/52/6.5Mbps
Number Of 802.11b/g/n20: 11CH
Channel 802.11n 40: 7CH
Antgnna_ _ Please see Note 3.
Designation:
Antenna Gain .
(dBi) 1 dBi
Ducy cycle >98%
Channel List Please refer to the Note 2.
Ratings DC 3.8V from battery

Input: AC100-240V, 200mA, 50/60 Hz

Adapter Output: DC 5V, 1000mA
Rated Voltage: 3.8V
Battery ]
Capacity :2000mAh
Hardware version number V01

Software version nhumber --

Connecting I/O Port(s) Please refer to the User's Manual

Note:

1 For a more detailed features description, please refer to the manufacturer’s specifications
or the User's Manual.
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2 Channel List for 802.11b/g/n(20MHZz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
Channel List for 802.11n(40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
03 2422 06 2437 09 2452
04 2427 07 2442
05 2432 08 2447

3 Table for Filed Antenna

Ant. Brand Model Name | Antenna Type |Connector| Gain (dBi) NOTE

A VSN V.40R PIFA Antenna N/A 1 N/A
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2.2 DESCRIPTION OF TEST MODES
To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

For Conducted Emission

Final Test Mode Description

Mode 4 Charging + Keeping TX mode

For Radiated Emission

Final Test Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

Note:
(1) The measurements are performed at the highest, middle, lowest available channels.
(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was

reported
(3) We have be tested for all avaiable U.S. voltage and frequencies(For 120V,50/60Hz
and 240V, 50/60Hz) for which the device is capable of operation.

1/F . Buading B, Zhuoke 5 \oo Park. Mo 190, Chongaing Re g Streat. Bao'an Distr enzhen. Gus
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST

E-1

C-1

C-2

E-3
Earphone

2.4 DESCRIPTION OF SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

E-2
Adapter

AC
Plug

Item Equipment Mfr/Brand Model/Type No. Serial No. Note
E-1| LTE smart phone VSN V.40R N/A EUT
E-2 Adapter VSN V.40R N/A EUT
E-3 Earphone N/A N/A N/A EUT
ltem Shielded Type Ferrite Core Length Note
USB Cable shielded
C-1 _ _ NO 101cm N/A
line (Charging )
Earphone Cable
C-2 ] ] NO 120cm N/A
shielded line
Note:

(1)
)

Shenzhen STS Test Services Co., Ltd. 41 ot 075
|

The support equipment was authorized by Declaration of Confirmation.
For detachable type 1/O cable should be specified the length in cm in TLengths column.

3ing B, 2huoke

5.-36886288 Faw 0755-36HB6277 Hutp//weww
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment
Kind of Equipment| Manufacturer Type No. Serial No. 'Last_ Calibrated until
calibration
Spectrum Agilent E4407B MY50140340 | 2015.10.25 | 2016.10.24
Analyzer
Test Receiver R&S ESCI 101427 2015.10.25 2016.10.24
Bilog Antenna TESEQ CBL6111D 34678 2015.11.25 2016.11.24
BBHA
Horn Antenna Schwarzbeck 9120D(1201) 9120D-1343 2015.03.06 2016.03.05
SO%Vaz:Tlmal Anritsu MP59B 6200264416 | 2015.06.06 | 2016.06.05
PreAmplifier Agilent 8449B 60538 2015.10.25 2016.10.24
Loop Antenna ARA PLA-1030/B 1029 2015.06.08 2016.06.07
Conduction Test equipment
Kind of Equipment | Manufacturer Type No. Serial No. Last calibration | Calibrated until
EMI Test Receiver R&S ESPI 102086 2015.11.20 2016.11.19
LISN R&S ENV216 101242 2015.10.25 2016.10.24
LISN EMCO 3810/2NM 000-23625 2015.10.25 2016.10.24
RF Connected Test
Kind of Equipment | Manufacturer Type No. Serial No. Last calibration | Calibrated until
USB RF power sensor DARE RPR3006W [15100041SNO03| 2015.10.25 2016.10.24
Spectrum Analyzer Agilent E4407B MY50140340 2015.10.25 2016.10.24
Signal Analyzer Agilent N9020A MY49100060 2015.11.18 2016.11.17

Shenzhen STS Test Services Co., Ltd. iu
|

g 8, Zhwoke 5
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS

Operating frequency band. In case the emission fall within the restricted band specified on
Part 15.247&207(a) limit in the table below has to be followed.

Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50-5.0 56.00 46.00 CISPR
5.0-30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56 -46 * FCC
0.50-5.0 56.00 46.00 FCC
5.0-30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.
(2)

The limit of " * " marked band means the limitation decreases linearly with the logarithm of
the frequency in the range.

The following table is the setting of the receiver
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EUT: LTE smart phone Model Name.: V.40R
Temperature: 26 C Relative Humidity:  |54%
Pressure: 1010hPa Phase: L
) DC 5V from Adapter )
Test Voltage: AC120V/60Hz Test Mode: Mode 4
Frequency Reading Correct Result Limit Margin - «
emar
(MH2z) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.4020 34.54 10.19 44.73 57.81 -13.08 QP
0.4020 26.33 10.19 36.52 47.81 -11.29 AVG
0.5060 30.17 9.90 40.07 56.00 -15.93 QP
0.5060 15.35 9.90 25.25 46.00 -20.75 AVG
1.2100 30.75 9.92 40.67 56.00 -15.33 QP
1.2100 15.45 9.92 25.37 46.00 -20.63 AVG
2.0020 30.25 10.00 40.25 56.00 -15.75 QP
2.0020 15.95 10.00 25.95 46.00 -20.05 AVG
3.9340 29.84 10.19 40.03 56.00 -15.97 QP
3.9340 16.16 10.19 26.35 46.00 -19.65 AVG
5.4140 28.46 10.20 38.66 60.00 -21.34 QP
5.4140 15.77 10.20 25.97 50.00 -24.03 AVG
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
100.0  dBuY
Limit1: —_—
Limit2: —_—
50 :
i.ln“ww'rﬂ‘l"lrwr W KT et b lmr" i
peak
AVG
0.0
0.150 05 [MHz] 5 30.000
1/F . Betaing B, Zhuoke Scence Pars, No 180, Chongging pat, Bao'an District, Shangnen. Guangdong, Ching
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EUT: LTE smart phone Model Name.: V.40R
Temperature: 26 C Relative Humidity: |54%
Pressure: 1010hPa Phase: N
, DC 5V from Adapter .
Test Voltage: AG120V/60Hz Test Mode: Mode 4
Frequency Reading Correct Result Limit Margin 5 "
emar
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1740 29.79 10.00 39.79 64.77 -24.98 QP
0.1740 17.66 10.00 27.66 54.77 -27.11 AVG
0.4180 35.59 9.98 45.57 57.49 -11.92 QP
0.4180 27.27 9.98 37.25 47.49 -10.24 AVG
0.9500 31.67 10.00 41.67 56.00 -14.33 QP
0.9500 17.44 10.00 27.44 46.00 -18.56 AVG
1.7260 32.42 10.00 42.42 56.00 -13.58 QP
1.7260 18.73 10.00 28.73 46.00 -17.27 AVG
3.1980 29.81 10.00 39.81 56.00 -16.19 QP
3.1980 18.05 10.00 28.05 46.00 -17.95 AVG
3.6700 27.96 10.19 38.15 56.00 -17.85 QP
3.6700 17.30 10.19 27.49 46.00 -18.51 AVG
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1000  dBuY
Limit1: —
Limit2: —_—
\ I
50
peak
AVG
0.0
0.150 05 (MHz) 5 30.000
1/F. Besaing B, Zhuoke Scance Pars. No 190, Cnongging Road, Fuyang Streat, Bao'an District, Sheananen. Guangdong Ching
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS
6 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on Part 15.247&205(a), then the Part 15.247&209(a) limit in

the table below has to be followed.
LIMITS OF RADIATED EMISSION MEASUREMENT (0.009MHz - 1000MHZz)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (1000MHz-25GHz)

Class B (dBuV/m) (at 3M)
PEAK AVERAGE
74 54

FREQUENCY (MHz)

Above 1000

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

Shenzhen STS Test Services Co., Ltd.

Spectrum Parameter Setting
Attenuation Auto
Detector Peak

Start Frequency

1000 MHz(Peak/AV)

Stop Frequency

10" carrier hamonic(Peak/AV)

RB / VB (emission in restricted

1 MHz / 1 MHz, AV=1 MHz /10 Hz

band)
Receiver Parameter Setting
Attenuation Auto

Start ~ Stop Frequency

9kHz~90kHz / RB 200Hz for AV

Start ~ Stop Frequency

90kHz~110kHz / RB 200Hz for QP

Start ~ Stop Frequency

110kHz~490kHz / RB 200Hz for AV

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP

1/F. Busding B, Zhuoke Scence Park. Mo, 190,Chongging Road, Fuyang Straat, Bao'an District, Shanznen. Guangd
Tel O755-36886288 Faw O755-36H86277 HItp.//www stsapp com E - mall stsDstsapp.cam




I

.\\.

Page 17 of 61 Report No.: STS1601014F04

3.2.2 TEST PROCEDURE
a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.

b.

Shenzhen STS Test Services Co., Ltd. iu Tok: 0755-3480628Y. Fox O7SS-TEINERT7_ Mutp/jwan

For frequencies above 1GHz, any suitable measuring distance may be used.

The EUT was placed on the top of a rotating table 0.8 meters(above 1GHz is 1.5 m) above the
ground at a 3 meter anechoic chamber. The table was rotated 360 degrees to determine the
position of the highest radiation.

. The height of the equipment or of the substitution antenna shall be 0.8 m(above 1GHz is 1.5

m); the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

. The initial step in collecting conducted emission data is a spectrum analyzer peak detector

mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the

EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

1/F. Busang B, Zhuoke
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3.2.3TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenns

J Spectrum
Ground Plane Coaxial Cable Anakyzer

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

Turntable : . 4
t
\ m o b
""""" Spectrum
s T T 4 e

Ground Plane

Coaxial Cable

1/F . Betaing B, Zhuoke Scence Pars, No 180, Chongging Road, Fuyang Streat, Bao'en District, Shangnen. Guangdong, Ching
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(C) Radiated Emission Test-Up Frequency Above 1GHz

EUT

PR 7' N —

Arnplifier

Turntable 1m to 4m Spectrum

Analyzer

Ground Plane J _
Coamial Cable

3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F. Bedding B, Zhuoke Scence Pars, Ko 180,Cnongging Road, Fuyang Streat, Bao'an District, Shangnen. Guangdong, Ching
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3.2.5 TEST RESULT

9KHz-30MHz
EUT: LTE smart phone Model Name. : V.40R
Temperature: 20 C Relative Humidtity: 48%
DC 5V from Adapter

Pressure: 1010 hPa Test Voltage : AC120V/60Hz
Test Mode : Link mode Polarization : --

Freq. Reading Limit Margin State Test

(MHz) (dBuV/m) (dBuV/m) (dB) P/F Result
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.

1/F . Betaing B, Zhuoke Scence Pars, No 180, Chongging Road, Fuyang Streat, Bao'en District, Shangnen. Guangdong, Ching
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30MHz - 1000MHz

EUT: LTE smart phone Model Name. : V.40R
Temperature: 20 C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : AC120V/60Hz
Test Mode : Mode 4 Polarization : Horizontal
Frequency Reading Correct Result Limit Margin Remark
(MHZz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
49.1865 18.98 8.52 27.50 40.00 -12.50 QP
68.6310 15.97 6.06 22.03 40.00 -17.97 QP
80.9274 18.08 8.16 26.24 40.00 -13.76 QP
140.8351 15.51 12.05 27.56 43.50 -15.94 QP
166.0680 13.76 10.93 24.69 43.50 -18.81 QP
689.5643 8.97 23.36 32.33 46.00 -13.67 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBu¥/m
Limit1: —_—
Margin:
|
40
6
1 4
3 5
iwjfwm
0.0
30000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
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30MHz - 1000MHz

EUT: LTE smart phone Model Name. : V.40R
Temperature: 20 C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : AC120V/60Hz
Test Mode : Mode 4 Polarization : Vertical
Frequency Reading Correct Result Limit Margin Remark
(MHZz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
30.4237 7.59 18.49 26.08 40.00 -13.92 QP
58.6126 19.66 5.55 25.21 40.00 -14.79 QP
81.2116 25.38 8.19 33.57 40.00 -6.43 QP
101.6443 15.08 10.89 25.97 43.50 -17.53 QP
145.3505 20.11 12.21 32.32 43.50 -11.18 QP
798.9796 9.28 25.41 34.69 46.00 -11.31 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBuV/m
Limit1: —_—
Margin:
[
40 |
i ; EM
Ul 2 4
EMW
00
30000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
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Above 1000MHz

EUT : LTE smart phone Model Name : V.40R

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage 2512%3/%?£dapter

Frequency Reading Factor ET(i:Vséfn Limit Margin Beesar | Cormen
(MHZ) (dBuv) (dB) (dBuVim) (dBuVv/m) (dB)
Low Channel (802.11b/2412 MHZz)11Mbps

4824.20 67.17 -3.58 63.59 74 -10.41 PK Vertical
4824.22 48.08 -3.58 44.50 54 -9.50 AV Vertical
7236.13 63.04 -0.8 62.24 74 -11.76 PK Vertical
7236.12 42.35 -0.8 41.55 54 -12.45 AV Vertical
4824.20 63.06 -3.58 59.48 74 -14.52 PK Horizontal
4824.21 45.21 -3.58 41.63 54 -12.37 AV Horizontal

Mid Channel (802.11b/2437 MHz) 11Mbps

4874.08 66.03 -3.56 62.47 74 -11.53 PK Vertical
4874.06 50.08 -3.56 46.52 54 -7.48 AV Vertical
7311.21 62.05 -0.78 61.27 74 -12.73 PK Vertical
7311.21 45.12 -0.78 44.34 54 -9.66 AV Vertical
4874.18 62.35 -3.56 58.79 74 -15.21 PK Horizontal
4874.14 46.08 -3.56 42.52 54 -11.48 AV Horizontal

High Channel (802.11b/2462 MHZz) 11Mbps

4944.26 62.19 -3.54 58.65 74 -15.35 PK Vertical

4944.30 46.38 -3.54 42.84 54 -11.16 AV Vertical

7416.33 62.13 -0.75 61.38 74 -12.62 PK Vertical

7416.30 46.39 -0.75 45.64 54 -8.36 AV Vertical

4944.26 62.15 -3.54 58.61 74 -15.39 PK Horizontal

4944.30 46.35 -3.54 42.81 54 -11.19 AV Horizontal
Remark:

1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
2. Scan with 802.11b, 802.11g, 802.11n (HT-20), 802.11n (HT-40), the worst case is 802.11b.

g 8, Zhwoke 5

Shenzhen STS Test Services Co., Ltd. 41 Tol 07S5-36086788_Fax 0755 36886 :
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3.2.6 TEST RESULTS (Band edge)

EUT : LTE smart phone Model Name : V.40R
Temperature : 20 C Relative Humidity :  |48%
Pressure : 1010 hPa Test Voltage zglgzgl%rglﬁdapter
Frequency Reading Factor Er[liesvsei?n Limit Margin Becanr | o
(MHz) (dBuv) (dB) (dBuVim) (dBuV/m) (dB)
802.11 b (11Mbps)
2390.0 69.23 -12.99 56.24 74 -17.76 PK Vertical
2390.0 55.10 -12.99 42.11 54 -11.89 AV Vertical
2390.0 70.32 -12.99 57.33 74 -16.67 PK Horizontal
2390.0 54.14 -12.99 41.15 54 -12.85 AV Horizontal
2483.6 71.10 -12.78 58.32 74 -15.68 PK Vertical
2483.6 54.02 -12.78 41.24 54 -12.76 AV Vertical
2483.6 71.14 -12.78 58.36 74 -15.64 PK Horizontal
2483.6 54.06 -12.78 41.28 54 -12.72 AV Horizontal
802.11 g (54Mbps)
2390.0 69.05 -12.99 56.06 74 -17.94 PK Vertical
2390.0 55.19 -12.99 42.20 54 -11.80 AV Vertical
2390.0 70.13 -12.99 57.14 74 -16.86 PK Horizontal
2390.0 54.05 -12.99 41.06 54 -12.94 AV Horizontal
2483.6 71.20 -12.78 58.42 74 -15.58 PK Vertical
2483.6 54.31 -12.78 41.53 54 -12.47 AV Vertical
2483.6 71.08 -12.78 58.30 74 -15.70 PK Horizontal
2483.6 54.15 -12.78 41.37 54 -12.63 AV Horizontal
Shenzhen STS Test Services Co., Ltd. 4[ R
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802.11 n20 (150Mbps)
2390.0 69.18 -12.99 56.19 74 -17.81 PK Vertical
2390.0 55.07 -12.99 42.08 54 -11.92 AV Vertical
2390.0 70.07 -12.99 57.08 74 -16.92 PK Horizontal
2390.0 54.11 -12.99 41.12 54 -12.88 AV Horizontal
2483.6 71.23 -12.78 58.45 74 -15.55 PK Vertical
2483.6 54.08 -12.78 41.30 54 -12.70 AV Vertical
2483.6 71.10 -12.78 58.32 74 -15.68 PK Horizontal
2483.6 54.14 -12.78 41.36 54 -12.64 AV Horizontal
802.11 n40 (300Mbps)

2390.0 69.24 -12.99 56.25 74 -17.75 PK Vertical
2390.0 55.45 -12.99 42.46 54 -11.54 AV Vertical
2390.0 70.13 -12.99 57.14 74 -16.86 PK Horizontal
2390.0 54.23 -12.99 41.24 54 -12.76 AV Horizontal
2483.6 71.16 -12.78 58.38 74 -15.62 PK Vertical
2483.6 54.11 -12.78 41.33 54 -12.67 AV Vertical
2483.6 71.23 -12.78 58.45 74 -15.55 PK Horizontal
2483.6 54.11 -12.78 41.33 54 -12.67 AV Horizontal

Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Low measurement frequencies is range from 2310 to 2400 MHz, high measurement frequencies is range

from 2483.5 to 2500 MHz.

Only show the worst point data of the emissions in the frequency 2310-2400 MHz and 2483.5-2500 MHz.

1/F. Betang B, Zhuoke Scence Pars, No 180,Cnongging Road, Fuyoang Streat, Bao'an District, Shananen. Guangdd
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4. CONDUCTED SPURIOUS EMISSIONS

4.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

4.2 TEST PROCEDURE
Spectrum Parameter Setting
Detector Peak
Start/Stop Frequency 30 MHz to 10th carrier harmonic
RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

i:or Band edge

Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 2300 to 2430 MHz

Upper Band Edge: 2450 to 2500 MHz

RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

Start/Stop Frequency

4.3 DEVIATION FROM STANDARD
No deviation.

4.4 TEST SETUP

Spectrum Analyzer EUT

The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load attached
to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW.

4.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.

1/F. Besding B, Zhwoke 8 e Pars. Ko 180, Chongging Roa ang Streat, Bao'en District, Shanznen. Guangd
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4.6 TEST RESULTS
EUT : LTE smart phone Model Name : V.40R
Temperature : 25 C Relative Humidity : {60%
Pressure : 1015 hPa Test Voltage : DC 3.8V
Test Mode : TX b Mode /CHO01, CH06, CH11(11Mbps)

CHO1
C - LI 32T T NI AT 110 2L 54P% lan 14, 038
er Freq Avg Type: LogPur e Frequency
THO: Fant g 171G Free Ren 1] bt
FGaind ow AAsen: 30 4B P PPPEP
Akr! 2 41% - Auto Tune
Ref Offsat 0.5 48 Mkr1 ._,‘4 13 GHz
wdsidv Ref 9.84 dBm 4.422 dBm
~09 v
‘ [ Center Freq|
l ] I 1 ! I 12 515000000 GHz
! hi ! ! ! ! | StartFreq|
| 30.000000 MHz
| | 1 1 t Stop Freq
26 000000000 GHe
bn“‘ 38 Wiz Stop 25.00 cnz'] o
es BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts| poid
Man
[ 2412 GH2 4,422 dBm i
2 N 1V 7 4324 GHz 37 266 dBm !
: FreqOffset
8 OHz
6
: |
: |
10 |
1 ‘
an ATAILG
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EUT : LTE smart phone Model Name V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1015 hPa Test Voltage DC 3.8V

Test Mode TX g Mode /CHO1, CHO6, CH11(54Mbps)
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EUT : LTE smart phone Model Name V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1015 hPa Test Voltage DC 3.8V
Test Mode TX n Mode(20M) /CHO1, CH06, CH11(150Mbps)
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Agphernt Speciium Analyser - Semept $4
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Band edge
CHO1
1 P | ALY ALITT
A Avg Type: Log Pur
A 1 rig: Free Run VWi
ot KAt 30 48 te\P £ PP PP
T Auto Tune
MKkr2 2413 28 GH2
Ref Offsat 0.5 0B
sy Ref 6.04 dBm 1.185 dBm
¥ v-
B Center anl
i 2.385000000 GHE
et
)
P ash StartFreq)
¥ 2.310000000 GHz
- T P YT S W
Stop Freq
2420000000 GMe
2.31000 GHz Stop 2.42000 CF Stop
es BW 100 kHz #VBW 300 kHz Sweep 10.5 ms (1001 pts| i el
_—_ Man
1N Y F 235008 GHz 3344 dBm |
N 1T 2413379 GHz 119 ¢Bm !
z FreqOffset
13 0 Mz
6
7
8
9
10
1
&
v ATAIUG
CH11

Sgphernt Spectium Analyoet - %

= AL IO ALY 10 %2 1P Jan 14, 2034
er Freq A Avg Type:LegPar "i;-.;sl'"“' = Frequency
PR Fawt 550 Trig Free Ren I'.w;F i pocent
FGaind ow HAcen: 30 48 P FPPEP
Ref Offst 0.5 dB Mki2 2 483 536 GHY Auto Tune
ooy Ref 5.78 dBm -46.928 dBm
og g
i) i i A CenleanqF
24TE00000C GHe
e -»Jﬁ.,,':' StartFreq|
i S 2 g 2452000000 GHz,
Stop Freq
2500000000 GHe
2.45200 GHz Stop 2.50000 CF Step
es BW 100 kHz #VBW 300 kHz Sweep 4.60 ms (1001 pts| A il
L 211 LG 16 IS S S SN S < 70 (T 1.1 T 0 ) S Man
h [, 58 ¥, 2483 260 Gz 0.70 dBm {
. B R ¢ 2483535 GHz 4553 dBm |
2 FreqOffset
g OHz
7
8
9
10
1
arh ATAIUG

Shenzhen STS Test Services Co., Ltd.

1/F. Betaing B, Zhuoke Scence Pars, Ko 180,Chongging Road, Fuyoang Streat, Bao'an District, Shanznen. Guangdong, Ching

Tel 0755-36886288 Faw 0755-36886277 Hutp//waw stsapp com £ mall sts@stsapp.com




)

o= om=a
-‘/' ———

— Page 36 of 61 Report No.: STS1601014F04
EUT : LTE smart phone Model Name : V.40R
Temperature : 25°7C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage : DC 3.8V
Test Mode : TX n Mode(40M) /CHO03, CH06, CH09(300Mbps)
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5. POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

Section Test Item Limit Frequt(al\r;chyz;? ange Result
15.247 Power Spectral Density (in aSn?/%?Hz) 2400-2483.5 PASS

5.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS channel bandwidth.

. Set the 100 kHz = RBW 2 3 kHz.

. Set the VBW 2 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

© 00 N o 00~ WN PP

. Use the peak marker function to determine the maximum amplitude level.
10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.6 TEST RESULTS

EUT : LTE smart phone Model Name : V.40R
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage : DC 3.8V
Test Mode : TX b Mode /CHO1, CH06, CH11(11Mbps)

EesEne Power Density Limit Result
quency (dBm) (dBm)
2412 MHz -8.553 8 PASS
2437 MHz -7.896 8 PASS
2462 MHz -9.852 8 PASS
TX CHO1
: z Avg Tnch-Pm = “vjs.l.:”‘ﬂ:J:: Peak Search
PO Fast g 17g Frea Rem Avg|Hole 5900 TN sk
FGaind ow Asten; %W 488 [P P
Ref Offset 05 o8 Mikri 2.412 747 GHz NextPeak
;5';|1"('-'-“ «  Ref 0,33 dBm 8.553 dBm
¢ : . ! | Next PK Rigl
! ! | | | | _ A ‘ [y Next Pk Left
Marker Delta
Mkr-CF
Mkr—RefLvi
More
Center 2.412000 GHz Span 16,00 MHz e
#Res BW 3.0 kHz #VEW 10 kHz Sweep 1.69 5 (601 pts)
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EUT : LTE smart phone Model Name : V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1015 hPa Test Voltage : DC 3.8V
Test Mode : TX g Mode /CHO1, CHO06, CH11(54Mbps)

Power Density Limit
Frequency (dBm) (dBm) Result
2412 MHz -11.114 8 PASS
2437 MHz -12.060 8 PASS
2462 MHz -14.608 8 PASS
TX CHO1
i z Avg Tnc:‘!‘,l‘o;:l’-; = m‘-;;‘:”__{\_‘:-j?_-—i Peak Seacch
PHO: Fast g 111G Free Rem Avg|Hele 111102 "'“:!f:‘_';'p";'ﬁ'
IFGaind ow Asten: 6 dBS oeYyr
NP SRR Mir1 2.410 76 GHz NextPeak
;;:I.;,p_-.ﬂ, Ref -3.67 dBm 11,114 dBm
\ ! L ! ! ! Next Pk Rigl
Next Pk Left
Marker Delta,
Mkr-CF
Mkr —RefLvi
More
Center 241200 GHz Span 24.00 MHz 1of2
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 2,53 5 (601 pts)
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EUT : LTE smart phone Model Name : V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1015 hPa Test Voltage : DC 3.8V
Test Mode : TX n Mode(20M) /CHO1, CHO06, CH11(150Mbps)

Power Limit
Frequency Density (dBm) Result
(dBm)
2412 MHz -15.782 8 PASS
2437 MHz -12.023 8 PASS
2462 MHz -14.619 8 PASS
TX CHO1
..o &".'.J.'I‘.’#&"" “u;p‘_:‘::':‘:‘ Pank Seacch
G ow Asten; 6 dtS e s
NPk Mikr1 2.412 81 GHz NextPeak
19 goie_Ref 4.3 dBm -15.782 dBm
N | | | | Next Pk Rigl
| )
| A ' A _ Next Pk Left
Marker Delta,
Mkr-CF
Mkr —RefLvi
More
Center 241200 GHz Span 26.00 MHz Tof2
#Res BW 0.0 kHz #VEBW 10 kHz Sweep 2,74 5 (601 pts)
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EUT : LTE smart phone Model Name V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1015 hPa Test Voltage DC 3.8V
Test Mode TX n Mode(40M) /CHO03, CHO06, CH09(300Mbps)
Power Density Limit
Frequency (dBm) (dBm) Result
2422 MHz -18.430 8 PASS
2437 MHz -16.470 8 PASS
2452 MHz -19.845 8 PASS
TX CHO3
l iz Avyg Tnc:‘l‘.l‘.;i’-; 2 m:i:“‘ﬂ’lig.f‘ Peak Seacch
PO Fast o7 TOEfreeRen  AvglHeis 60 ot 1
FGaind ow Asten: 6 dS oeyr e
NP SRR Mir1 2.428 83 GHz NextPeak
[4goie_Ref -9.87 dBm -18.430 dBm
! ¢  m—— | Next Pk Rigl
Y I j
Next Pk Left
Marker Delta
Mkr-CF
Mkr —RefLvi
More
Center 2.42200 GHz Span 54.00 MHz 1of2
#Res BW 1.0 kHz #VEW 10 kHz Sweep 5,69 s (601 pts)
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6. BANDWIDTH TEST
6.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

. . Frequency Range
Section Test Item Limit Result
(MH2)

_ >= 500KHz
15.247(a)(2) Bandwidth _ 2400-2483.5 PASS
(6dB bandwidth)

6.2 TEST PROCEDURE

The automatic bandwidth measurement capability of an instrument may be employed using the X
dB bandwidth mode with X set to 6 dB, if the functionality described above (i.e., RBW = 100 kHz,
VBW=3RBW, peak detector with maximum hold) is implemented by the instrumentation function.
When using this capability, care shall be taken so that the bandwidth measurement is not
influenced by any intermediate power nulls in the fundamental emission that might be=6 dB.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.6 TEST RESULTS

EUT : LTE smart phone Model Name : V.40R
Temperature : 25°C Relative Humidity : {60%
Pressure : 1012 hPa Test Voltage : DC 3.8V
Test Mode : TX b Mode /CHO1, CHO6, CH11(11Mbps)
_ Channel
Frequency 6dB Bandwidth Separation Result
(MH2)
(KH2)
2412 MHz 9.55 >=500KHz PASS
2437 MHz 10.01 >=500KHz PASS
2462 MHz 9.55 >=500KHz PASS
TX CHO1
o req ‘ $m;ﬁn&:4mm:o:;‘,mo Findio Ste Noma | Frequancy
AFGonion ~ Ehden 3 0 & Radto Davice: BTS
Ref Offget 05 4B
'cﬁ::-:-luw Ref 20.00 dBm
Center Freq
2412000000 GHe
CF Step
Center 2412 GHz Span 16 v
es BW 100 kHz SVBW 300 kHz Swoep 2ms
Occupied Bandwidth FreqOffset
12.226 MHz O He
Transmit Freq Error 63.367 kHz OBW Power 99.00 %
x dB Bandwidth 9.554 MHz x dB -6,00 dB
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TX CH 06

102441 P Jn 14, 20l
 Raio StdNone Frequancy
Rasto Device BT
Ref Offset 05 4B
1G aSidiv Ref 20.00 dBm
L.og
Center le
2437000000 GHz
enter 2437 GHz Span 16
es BW 100 kHz SVBW 300 kHz Sweep 2ms
Occupied Bandwidth FreqOffset
12.434 MHz OHx
Transmit Freq Error 48.273 kHz OBW Power 99.00 %
x dB Bandwidth 10.01 MMz x dB -6,00 dB
jvc ATAIUG
TX CH 11

| 10230 <1 5% Jan 14, 2014
""" Rasio Std.None
Radto Device BT
1C dSidiv Ref 20.00 dBm
Log
Center anl
2452000000 GH e
enter 2462 GHz Span 16
es BW 100 kHz SVBW 300 kHz Sweep 2ms
Occupied Bandwidth FreqOffset
12.602 MHz e
Transmit Freq Error 11.621 kHz OBW Power 99.00 %
x dB Bandwidth 9.545 MHz x d8 -6,00 dB
jvac ATAIUG
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EUT : LTE smart phone Model Name : V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1012 hPa Test Voltage : DC 3.8V
Test Mode : TX g Mode /CHO1, CHO6, CH11(54Mbps)

_ Channel
Frequency BB [EEmaie” Separation Result
(MH2z)
(KHz)
2412 MHz 15.44 >=500KHz PASS
2437 MHz 15.33 >=500KHz PASS
2462 MHz 15.13 >=500KHz PASS
TX CHO01
Lov req 5000¢ ?m;vi&é}hm:om mo n:;.x :.’{.‘.“,.2““’ Frequency
aFGomion " EAam 3948 i Radto Device: 5715
Ref Offset 05 dB
'Q:Eu}w Ref 20.00 dBm

Center Freq
2412000000 GHe
CF Step
Center 2412 GHz Span 24 A
es BW 100 kHz SVBW 300 kHz Sweep Ims T
Occupied Bandwidth FreqOffset
16.363 MHz ik

Transmit Freq Error 23.281 kHz OBW Power 99.00 %

x dB Bandwidth 15.44 MMz x dB -6,00 dB

1/F. Bedding B, Zhuoke Scence Pars, Ko 180,Cnongging Road, Fuyang Streat, Bao'an District, Shangnen. Guangdong, Ching
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TX CH 06

108277 Jan 14, 20ia
 Raio StdNone Frequancy
Rasto Device BT
Ref Offset 05 4B
1G aSidiv Ref 20.00 dBm
L.og
Center le
! i r 2437000000 GHz
enter 2437 GHz Span 24
es BW 100 kHz SVBW 300 kHz Sweep Ims
Occupied Bandwidth FreqOffset
16.413 MHz oM
Transmit Freq Error 19.253 kHz OBW Power 99.00 %
x dB Bandwidth 15.33 MMz x dB -6,00 dB
jvc ATAIUG
TX CH 11

1033 50 5% Jan 14, 2014
""" Ragio Std.None
Radto Device BT
Ref Offset 05 4B
1C dSidiv Ref 20.00 dBm
Log
Center anl
| 2452000000 GH e
enter 2462 GHz Span 24
es BW 100 kHz SVBW 300 kHz Sweep Ims
Occupied Bandwidth FreqOffset
16.372 MHz e
Transmit Freq Error 5.101 kHz OBW Power 99.00 %
x dB Bandwidth 15.13 MMz x d8 -6,00 dB
jvac ATAIUG
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EUT : LTE smart phone Model Name : V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1012 hPa Test Voltage : DC 3.8V
Test Mode : TX n Mode(20M) /CHO1, CHO06, CH11(150Mbps)

_ Channel
Frequency BB [EEmaie” Separation Result
(MH2z)
(KHz)
2412 MHz 15.93 >=500KHz PASS
2437 MHz 15.13 >=500KHz PASS
2462 MHz 15.13 >=500KHz PASS
TX CH 01
ferFrea gm;.é;;é;'z';'m:om m " RuoStd None | Frequency
aFGomion " EAam 3948 i Radto Device: 5715
Ref Offget 05 dB
'Q:Eu}w Ref 20.00 dBm
Center Freq
2412000000 GHe
CF Step
Center 2412 GHz Span 26 s
es BW 100 kHz SVBW 300 kHz Sweep 3.267 ms.

Occupied Bandwidth FreqOffset
17.528 MHz i

Transmit Freq Error 25.225 kHz OBW Power 99.00 %

x dB Bandwidth 15.93 MMz x dB -6,00 dB

1/F. Bedding B, Zhuoke Scence Pars, Ko 180,Cnongging Road, Fuyang Streat, Bao'an District, Shangnen. Guangdong, Ching
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TX CH 06

10975 P Jen 14, 2014
~ Raio Std. None
Rasto Device BT
Ref Offset 05 4B
1G aSidiv Ref 20.00 dBm
L.og
Center le
| 2437000000 GHz
enter 2437 GHz Span 26
es BW 100 kHz SVBW 300 kHz Sweep 3.267
Occupied Bandwidth FreqOffset
17.567 MHz OHx
Transmit Freq Error 23.847 kHz OBW Power 99.00 %
x dB Bandwidth 15.13 MMz x d8 -6,00 dB
jv o ATAIUG

TXCH11

Agpbern Speciium Analyet - Duespied BW

00 ’ IOTAINT ALY AT 1091 AP Jan 14, 2008
52000000 GH; : 2452002000 ¢ Radio Std. None Frequancy
Radto Device BT
Ref Offset 05 4B
1C dSidiv Ref 20.00 dBm
L0 |
+ Center anl
| 2452000000 GHe
enter 2462 GHz Span 26
es BW 100 kHz SVBW 300 kHz Sweep 3.267
Occupied Bandwidth FreqOffset
17.546 MHz e
Transmit Freq Error 4.981 kHz OBW Power 99.00 %
x dB Bandwidth 15.13 MMz x d8 -6,00 dB
jvac ATAIUG
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EUT : LTE smart phone Model Name : V.40R
Temperature : 25°7C Relative Humidity : |[60%
Pressure : 1012 hPa Test Voltage : DC 3.8V
Test Mode : TX n Mode(40M) /CHO3, CHO6, CHO9(300Mbps)

_ Channel
Frequency BB [EEmaie” Separation Result
(MH2z)
(KHz)
2422 MHz 35.96 >=500KHz PASS
2437 MHz 35.38 >=500KHz PASS
2452 MHz 36.32 >=500KHz PASS
TX CH 03
et Freq 24720008 ?““?’.f.".'é.:..""”v o ~°.?.‘mm B e
aFGomion " EAam 3948 & Radto Device: 5715
Ref Offget 05 dB
'Q:Eu}w Ref 20.00 dBm
{ Center Freq
| 2422000000 GHe
|
CF Step
Center 2422 GHz Span 54 s
es BW 100 kHz SVBW 300 kHz Sweep 6.667 ms
Occupied Bandwidth FreqOffset
36.020 MHz ik
Transmit Freq Error 69.860 kHz OBW Power 99.00 %
x dB Bandwidth 35.96 MHz x dB -6,00 dB

1/F. Bedding B, Zhuoke Scence Pars, Ko 180,Cnongging Road, Fuyang Streat, Bao'an District, Shangnen. Guangdong, Ching
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TX CH 06

1102251 P Jen 14, 2014
~ Raio Std Nene
Radto Device: BTS
Ref Offset 05 4B
1G aSidiv Ref 20.00 dBm
L.og
Center le
2437000000 GHz
enter 2437 GHz Span 54
es BW 100 kHz SVBW 300 kHz Sweep 6.067
Occupied Bandwidth FreqOffset.
35.846 MHz OHx
Transmit Freq Error 87.707 kHz OBW Power 99.00 %
x dB Bandwidth 35.38 MHz x dB -6,00 dB
jv o ATAIUG

TX CH 09

Agpbern Speciium Analyet - Duespied BW

0 O ’ ST ANT] ALY T 1110127 Jan 14, 2018
000000 GH: " : ( « Radio Std: None Frequancy
Radto Device BT
Ref Offset 05 4B
1C dSidiv Ref 20.00 dBm
Log
Center anl
2452000000 GHe
Y
L' ]
enter 2452 GHz Span 5
es BW 100 kHz SVBW 300 kHz Sweep 6.067
Occupied Bandwidth FreqOffset
36.032 MHz e
Transmit Freq Error 21.495 kHz OBW Power 99.00 %
x dB Bandwidth 36.32 MHz x d8 -6,00 dB
jvac ATAIUG
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7. PEAK OUTPUT POWER TEST

7.1 APPLIED PROCEDURES / LIMIT
FCC Partl5 (15.247) , Subpart C
Frequency Range

Section Test Iltem Limit Result
(MHz)

15.247(b)(3) Peak Output

Power 1 watt or 30dBm 2400-2483.5 PASS

7.2 TEST PROCEDURE
a. The EUT was directly connected to the Power Sensor&Power meter

7.3 DEVIATION FROM STANDARD
No deviation.

7.4 TEST SETUP

EUT Power sensor

7.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.6 TEST RESULTS

EUT : LTE smart phone Model Name V.40R
Temperature : 25°C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.8V
Test Mode TX b/g/n(20M,40M) Mode /CHO1, CHO6, CH11

TX 802.11b Mode(11Mbps)

e Frequency Peak Conducted Output Power LIMIT
Channe (MH2) (dBm) dBm
CHO1 2412 16.13 30
CHO06 2437 16.27 30
CH11 2462 16.26 30

TX 802.11g Mode(54 Mbps)

Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 13.4 30
CHO06 2437 14.2 30
CH11 2462 14.5 30

TX 802.11n20 Mode(150 Mbps)

Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 13.4 30
CHO06 2437 14.3 30
CH11 2462 14.4 30

TX 802.11n40 Mode(300 Mbps)

Test Frequency Peak Conducted Output Power LIMIT
Channe (MH2) (dBm) dBm
CHO03 2422 11.7 30
CHO06 2437 13.1 30
CHO09 2452 12.9 30
Shenzhen STS Test Services Co., Ltd. iu Tol 075536086283 Fax 0755- 36986277 Witp/fwave sty
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8. ANTENNA REQUIREMENT

8.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

8.2 EUT ANTENNA
The EUT antenna is PIFA Antenna. It comply with the standard requirement.
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APPENDIX - PHOTOS OF TEST SETUP

Radiated Measurement Photos
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Conducted Measurement Photos
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